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Declaration

eLAB represents to the client that testing is done in accordance with standard procedures as applicable and
that test instruments used has been calibrated with standards traceable to international standard(s) and/or
national standard(s).

eLAB's reports apply only to the specific samples tested under conditions. It is manufacture’s responsibility
to ensure that additional production units of this model are manufactured with the identical electrical and
mechanical components. eLAB shall have no liability for any declarations, inferences or generalizations
drawn by the client or others from eLAB issued reports.

This report is the confidential property of the client. As a mutual protection to the clients, the public and
ourselves, the test report shall not be reproduced, except in full, without our written approval.

eLAB’s laboratory quality assurance procedures are in compliance with the ISO/IEC 17025 requirements,
and accredited by the conformity assessment authorities listed in this test report.

eLAB is not responsible for the sampling stage, so the results only apply to the sample as received.

The information, data and test plan are provided by manufacturer which may affect the validity of results, so
it is manufacturer’s responsibility to ensure that the apparatus meets the essential requirements of applied
standards and in all the possible configurations as representative of its intended use.

Limitation

For the use of the authority's logo is limited unless the Test Standard(s)/Scope(s)/Iltem(s) mentioned in this
test report is (are) included in the conformity assessment authorities acceptance respective.

Please note that the measurement uncertainty is provided for informational purpose only and are not use in
determining the Pass/Fail results.
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1 SUMMARY OF TEST RESULTS

Test procedures according to the technical standards.

(1) ’N/A” denotes test is not applicable in this Test Report.
(2) The report format version is FR15CBT_V1.0

Standard(s) Section Description Result Remark
15.207 AC Power Line Conducted Emissions Pass | @0 -
15.205
15.209 Radiated Emissions Pass | @000 -
15.247(d)

15.247 Number of Hopping Frequenc Pass
(@)(1)(ii) pping Frequency
15.247 .
Average Time of Occupanc Pass | =@ -
(2)(1)(iii g pancy
15.247 Hopping Channel Separation Pass
| ion | Pass | @
(a)(2)
15.247 .
Bandwidth Pass | =@ -
(a)(1)
15.247 Output Power Pass
(b)(2)
15.247(d) Antenna conducted Spurious Emission Pass | = -
15.203 Antenna Requirement Pass | = -
NOTE:
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1.1 TEST FACILITY

The test locations stated below are under the TAF Accreditation and FCC designation number is 4045.The
satellite facilities under the test firm used to collect the test data in this report are:

No. 91, Ln. 298, Wengong 1st Rd., Guishan Dist., Taoyuan City 333001, Taiwan

Bl CBo3 Bl co1

1.2 MEASUREMENT UNCERTAINTY

The reported uncertainty of measurement y + U, where expanded uncertainty U is based on a standard
uncertainty multiplied by a coverage factor of k = 2, providing a level of confidence of approximately 95 %.
The measurement instrumentation uncertainty considerations contained in CISPR 16-4-2. The eLab
measurement uncertainty is less than the CISPR 16-4-2 Ucispr requirement.

A. AC power line conducted emissions test:

Test Site Method Measurement Frequency Range U (dB)
C0o1l CISPR 150 kHz ~ 30 MHz 3.4
B. Radiated emissions test:
Test Site Method Measurement Frequency Range : r/1tV U (dB)

0.009 kHz ~ 30 MHz - 2.9

H 3.2

30 MHz ~ 1000 MHz v 70

H 4.8

CB03 CISPR 1 GHz ~ 6 GHz v 79

H 4.8

6 GHz ~ 18 GHz v 77

18 GHz - 4.1

C. Conducted test:

Test Item U, (dB)
Occupied Bandwidth 1.0502
Output power 1.0406
Conducted Spurious emissions 1.1484
Conducted Band edges 1.0518
Dwell time 1.0518
Channel separation 1.0552
Channel numbers 1.0552

NOTE:
Unless specifically mentioned, the uncertainty of measurement has not been taken into account to declare the
compliance or non-compliance to the specification.
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1.3 DUTY CYCLE

If duty cycle is = 98 %, duty factor is not required.
If duty cycle is < 98 %, duty factor shall be considered.

Remark Delta 1 Delta 2 On Time/Period | 10 log(1/Duty Cycle)
Mode ON | Numbers | On Time (B) | Period (ON+OFF) Duty Cycle Duty Factor
(ms) (ON) (ms) (ms) (%) (dB)
BT (1 Mbps) 5.380 1 5.380 5.380 100.00% 0.00
BT (3 Mbps) 7.540 1 7.540 7.540 100.00% 0.00

BT (1 Mbps)

£ i oo

BT (3 Mbps)

— —
B eynight Spectua Analyeer - Swept 4 B ceysight Spectum Anabyzer - Smept 54
T - T e

Ref Offset 11 dB
Ref 20.00 dBm

Ref Offset 11 dB
Ref 20.00 dBm

Center 2.402000000 GHz
Res BW 3.0 MHz

Center 2.402000000 GHz Span 0 Hz
Res BW 1.0 MHz Sweep 20.00 ms (1001 pts)

1 MEENEE
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2.1 DESCRIPTION OF EUT

2 GENERAL INFORMATION

Equipment PJ-WPD-800
Model Name VS20085
Brand Name ViewSonic
Serial Number N/A

Test Software Version

teraterm-4.107

Operation Band

2400 MHz ~ 2483.5 MHz

Operation Frequency

2402 MHz ~ 2480 MHz

Modulation Type

GFSK, 1/4-DQPSK, 8DPSK

Modulation Technology

FHSS

Transfer Rate

1 Mbps, 3Mbps

Output Power (Max)

1 Mbps: 11.62 dBm (0.0145W)
3 Mbps: 11.23 dBm (0.0133W)

NOTE:

(1) The above EUT information is declared by manufacturer and for more detailed features description,
please refers to the manufacturer's specifications or user's manual.
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(2) Channel List:

Frequenc Frequenc Frequenc
Channel (&Hz)y Channel (&Hz)y Channel (&Hz)y

00 2402 27 2429 54 2456
01 2403 28 2430 55 2457
02 2404 29 2431 56 2458
03 2405 30 2432 57 2459
04 2406 31 2433 58 2460
05 2407 32 2434 59 2461
06 2408 33 2435 60 2462
07 2409 34 2436 61 2463
08 2410 35 2437 62 2464
09 2411 36 2438 63 2465
10 2412 37 2439 64 2466
11 2413 38 2440 65 2467
12 2414 39 2441 66 2468
13 2415 40 2442 67 2469
14 2416 41 2443 68 2470
15 2417 42 2444 69 2471
16 2418 43 2445 70 2472
17 2419 44 2446 71 2473
18 2420 45 2447 72 2474
19 2421 46 2448 73 2475
20 2422 47 2449 74 2476
21 2423 48 2450 75 2477
22 2424 49 2451 76 2478
23 2425 50 2452 77 2479
24 2426 51 2453 78 2480
25 2427 52 2454 - -

26 2428 53 2455 - -

(3) Table for Filed Antenna:
Brand Name Model Name Type Frequency (MHz) Gain (dBi)
ViewSonic HP47D PCB 2400~ 2483.5 4.83

(4) The above Antenna information is derived from the antenna data sheet provided by manufacturer and for
more detailed features description, please refer to the manufacturer's specifications, the laboratory shall
not be held responsible.
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2.2 TEST MODES

Test Items Test mode Channel Note

AC power line conducted emissions Normal - -

Transmlttg)rell?oi\cljTtGeSZI;mlssmns 3 Mbps 00 )
Transmitter Radiated Emissions 1/3 Mbps 00/78 Bandedge
(above 1GHz) 1/3 Mbps 00/39/78 Harmonic

Number of Hopping Frequency 1/3 Mbps 00~78 -

Average Time of Occupancy 1/3 Mbps 00/39/78 -

Hopping Channel Separation 1/3 Mbps 00/39/78 -

Bandwidth 1/3 Mbps 00/39/78 -

Peak Output Power 1/2/3 Mbps 00/39/78 -

Antenna conducted Spurious Emission 1/3 Mbps 00/39/78 -

NOTE:
(1) For radiated emission band edge test, both Vertical and Horizontal are evaluated, but only the worst case
(Horizontal) is recorded.
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2.3 BLOCK DIAGRAM SHOWING THE CONFIGURATION OF SYSTEM TESTED
Equipment letters and Cable numbers refer to item numbers described in the tables of clause 2.4.

AC power line conducted emissions

EUT
ADAPTER
Radiated Emissions
RAD T 3
FC EUT
ADP

RADRX

PC EUT
ADP
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2.4 SUPPORT UNITS

ltem Equipment Brand Model No. Remarks
A NB Dynabook TECRA A40-J 41029336H
B ADP Dynabook PAS352E-1AC3 N/A
C Fixture ViewSonic 5800-2CUART Supplied by test requester.
D Remote Controller OHSUNG G10 Supplied by test requester
Item Cable Type Ferrite Core Length Shielded Remarks
1 Micro USB N/A 1.6m YES Supplied by test requester.
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3 ACPOWER LINE CONDUCTED EMISSIONS TEST

3.1 LIMIT
Frequency Limit (dBpV)
(MHz) Quasi-peak Average
0.15-0.5 66 - 56 * 56 - 46 *
0.50-5.0 56 46
5.0-30.0 60 50
NOTE:

(1) The tighter limit applies at the band edges.
(2) The limit of " * " marked band means the limitation decreases linearly with the logarithm of the frequency
in the range.
(3) The test result calculated as following:
Measurement Value = Reading Level + Correct Factor
Correct Factor = Insertion Loss + Cable Loss + Attenuator Factor (if use)
Margin Level = Measurement Value — Limit Value
Calculation example:

Reading Level Correct Factor Measurement Value
(dBuVv) (dB) (dBuVv)
38.22 3.45 41.67
Measurement Value Limit Value Margin Level
(dBuVv) (dBuVv) (dB)
41.67 60 -18.33
The following table is the setting of the receiver.

Receiver Parameter Setting
Attenuation 10 dB
Start Frequency 0.15 MHz
Stop Frequency 30 MHz
IF Bandwidth 9 KHz

3.2 TEST PROCEDURE

a. The EUT was placed 0.8 m above the horizontal ground plane with the EUT being connected to the power
mains through a line impedance stabilization network (LISN).
All other support equipment were powered from an additional LISN(s).
The LISN provides 50 Ohm/50uH of impedance for the measuring instrument.

b. Interconnecting cables that hang closer than 40 cm to the ground plane shall be folded back and forth in
the center forming a bundle to keep the cable above 40 cm.

c. Excess I/O cables that are not connected to a peripheral shall be bundled in the center.
The end of the cable will be terminated, using the correct terminating impedance.
The overall length shall not exceed 1 m.

d. The LISN is spaced at least 80 cm from the nearest part of the EUT chassis.

e. For the actual test configuration, please refer to the related Item - EUT TEST PHOTO.

NOTE:

(1) Inthe results, each reading is marked as Peak, QP or AVG per the detector used.
BW=9 kHz (6 dB Bandwidth)

(2) All readings are Peak unless otherwise stated QP or AVG in column of Note. Both the QP and the AVG
readings must be less than the limit for compliance.

Project No.: 2403X002
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3.3 TEST SETUP

Vertical Reference Ground Plane

—1 Test Receiver

L Horizontal Reference Ground Plane

3.4 TEST RESULT

Please refer to the APPENDIX A.
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4 RADIATED EMISSIONS TEST

41 LIMIT

has to be followed.

In case the emission fall within the restricted band specified on 15.205, then the 15.209 limit in the table below

LIMITS OF RADIATED EMISSIONS MEASUREMENT (9 kHz to 1000 MHz)

Frequency Field Strength Measurement Distance
(MH2z) (microvolts/meter) (meters)
0.009~0.490 2400/F(KHz) 300
0.490~1.705 24000/F(KHz) 30
1.705~30.0 30 30
30~-88 100 3
88~216 150 3
216~960 200 3
960~1000 500 3

LIMITS OF RADIATED EMISSIONS MEASUREMENT (Above 1000 MHz)

Radiated Emissions .
Frequency (dBuV/m) Measurement Distance
ilz) Peak Average riens)
Above 1000 74 54 3

NOTE:

(4) The test result calculated as following:

Calculation example:

Measurement Value = Reading Level + Correct Factor
Correct Factor = Antenna Factor + Cable Loss - Amplifier Gain(if use)
Margin Level = Measurement Value - Limit Value

(1) The limit for radiated test was performed according to FCC CFR Title 47, Part 15, Subpart C.
(2) The tighter limit applies at the band edges.
(3) Emission level (dBuV/m)=20log Emission level (uvV/m).

Reading Level Correct Factor Measurement Value
(dBuV) (dB/m) (dBuV/m
35.45 + -11.37 = 24.08
Measurement Value Limit Value Margin Level
(dBuV/m) (dBuV/m) (dB)
24.08 - 40 = -15.92
Spectrum Parameter Setting
Attenuation Auto
Start Frequency 1000 MHz

Stop Frequency

10th carrier harmonic

RBW / VBW

1MHz / 3MHz for Peak,

(Emission in restricted band) 1MHz / 1/T for Average
Spectrum Parameter Setting
Attenuation Auto

Start ~ Stop Frequency

9KHz~90KHz for PK/AVG detector

Start ~ Stop Frequency

90KHz~110KHz for QP detector

Start ~ Stop Frequency

110KHz~490KHz for PK/AVG detector

Start ~ Stop Frequency

490KHz~30MHz for QP detector

Start ~ Stop Frequency

30MHz~1000MHz for QP detector

Project No.: 2403X002
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4.2 TEST PROCEDURE

a. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(below 1GHz)

b. The measuring distance of 3 m shall be used for measurements. The EUT was placed on the top of a
rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber. The table was rotated
360 degrees to determine the position of the highest radiation.(above 1GHz)

c. The height of the equipment or of the substitution antenna shall be 0.8 m or 1.5 m, the height of the test
antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of the antenna are set to
make the measurement.

d. For each suspected emission, the EUT was arranged to its worst case and then the antenna was tuned to
heights find the maximum reading (used Bore sight function).

e. The receiver system was set to peak and average detect function and specified bandwidth with maximum
hold mode when the test frequency is above 1GHz.

f.  The initial step in collecting radiated emission data is a receiver peak detector mode pre-scanning the
measurement frequency range. Significant peaks are then marked and then Quasi Peak detector mode
re-measured.

g. Allreadings are Peak unless otherwise stated QP in column of Note. Peak denotes that the Peak reading
compliance with the QP Limits and then QP Mode measurement didn‘t perform. (below 1GHz)

h. All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak Mode
Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT shall be deemed to
meet both Peak & AVG Limits and then only Peak Mode was measured, but AVG Mode didn‘t perform.
(above 1GHz)

i.  For the actual test configuration, please refer to the related Item — EUT TEST PHOTO.

4.3 TEST SETUP

9 kHz to 30 MHz

A
. A

3m

0.8 m

Ground Plane

Receiver
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30 MHz to 1 GHz

it A
i1-4m
»i » 1
K H
3m *
e 1
| EUT |
\ T ] 1 m
0.8 m

Ground Plane

‘Receiver - Amp.

Above 1 GHz
A
""""""""" 54 %)
‘Q‘; - :
H
g
1
1
|
1
1
|
|
i
< > i i
3m |
1
A : |

wrm N
AT | :

0.8 m : :
| H foan |

Ground Plane

4.4 EUT OPERATING CONDITIONS

The EUT was programmed to be in continuously transmitting mode.
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45 TEST RESULT - BELOW 30 MHZ

There were no emissions found below 30 MHz within 20 dB of the limit.
4.6 TEST RESULT -30MHZ TO 1 GHZ

Please refer to the APPENDIX B.

4.7 TEST RESULT - ABOVE 1 GHZ

Please refer to the APPENDIX C.

NOTE:

(1) No limit: This is fundamental signal, the judgment is not applicable.
For fundamental signal judgment was referred to Peak output test.
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5.1 APPLIED PROCEDURES

5 NUMBER OF HOPPING CHANNEL

FCC Part15 (15.247) , Subpart C

Frequency Range

Section Test Item (MH2) Result
Number of Hopping i
15.247(a)(1)(iii) Channel 2400-2483.5 PASS
Spectrum Parameters Setting
Attenuation Auto
Span Frequency > Operating Frequency Range
RBW 100 kHz
VBW 100 kHz
Detector Peak
Trace Max Hold
Sweep Time Auto

5.2 TEST PROCEDURE

diagram below,

53 TEST SETUP

EUT

b. Spectrum Setting: RBW=100KHz, VBW=100KHz, Sweep time = Auto.

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block

SIGMNAL

5.5 TEST RESULTS

Please refer to the APPENDIX D.

5.4 EUT OPERATION CONDITIONS

ANALYZER

The EUT was programmed to be in continuously transmitting mode.
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6 AVERAGE TIME OF OCCUPANCY

6.1 APPLIED PROCEDURES/LIMIT
FCC Part15 (15.247) , Subpart C

Section Test Item Limit Frequency Range Result
(MHz)
15.247(a)(1)(Giiy | Average Time 0.4sec 2400-2483.5 PASS
of Occupancy

6.2 TEST PROCEDURE

a. The transmitter output (antenna port) was connected to the spectrum analyzer

b. Set RBW of spectrum analyzer to 1MHz and VBW to 1MHz.
c. Use a video trigger with the trigger level set to enable triggering only on full pulses.
d. Sweep Time is more than once pulse time.
e. Set the center frequency on any frequency would be measure and set the frequency span to zero span.
f. Measure the maximum time duration of one single pulse.
. Set the EUT for DH5, DH3 and DH1 packet transmitting.
. Measure the maximum time duration of one single pulse.
. Measure the maximum time duration of one single pulse.
A Period Time = (channel number) * 0.4

— 0 Q

For Non-AFH Mode (79 Channel):

DH1 Time Slot: Reading * (1600/2)/79 * (0.4 * 79)
DH3 Time Slot: Reading * (1600/4)/79 * (0.4 * 79)
DH5 Time Slot: Reading * (1600/6)/79 * (0.4 * 79)

For AFH Mode (20 Channel):

DH1 Time Slot: Reading * (800/2)/20 * (0.4 * 20)
DH3 Time Slot: Reading * (800/4)/20 * (0.4 * 20)
DH5 Time Slot: Reading * (800/6)/20 * (0.4 * 20)

6.3 TEST SETUP

SIGNAL
ANALYZER

EUT

6.4 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

6.5 TEST RESULTS
Please refer to the APPENDIX E.
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7 HOPPING CHANNEL SEPARATION MEASUREMENT

7.1 APPLIED PROCEDURES /LIMIT
Frequency hopping systems operating in the 2400-2483.5 MHz band may have hopping channel carrier
frequencies that are separated by 25 KHz or two-thirds of the 20 dB bandwidth of the hopping channel,
whichever is greater.

Spectrum Parameter Setting

Attenuation Auto
Span Frequency > Measurement Bandwidth or Channel Separation

RBW 30 kHz

VBW 100 kHz
Detector Peak

Trace Max Hold
Sweep Time Auto

7.2 TEST PROCEDURE

a. The EUT must have its hopping function enabled

b. Span = wide enough to capture the peaks of two adjacent channels
Resolution (or IF) Bandwidth (RBW) > 1% of the span
Video (or Average) Bandwidth (VBW) > RBW
Sweep = Auto
Detector function = Peak
Trace = Max Hold

7.3 TEST SETUP

Spectrum Analayzer EUT

7.4 TEST RESULTS
Please refer to the APPENDIX F.
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8 BANDWIDTH TEST

8.1 APPLIED PROCEDURES

FCC Partl15 (15.247), Subpart C

Section Test Item Frequt(al\r)ltl:_lyz;? ange
15.247(a)(1) Bandwidth 2400-2483.5
Spectrum Parameter Setting
Attenuation Auto
Span Frequency > Measurement Bandwidth or Channel Separation
RBW 30 kHz (20dB Bandwidth) / 30 kHz (Channel Separation)
VBW 100 kHz (20dB Bandwidth) / 100 kHz (Channel Separation)
Detector Peak
Trace Max Hold
Sweep Time Auto

8.2 TEST PROCEDURE
a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below,
b. Spectrum Setting: RBW= 30KHz, VBW=100KHz, Sweep Time = Auto.

8.3 TEST SETUP

SIGNAL
ANALYZER

EUT

8.4 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

8.5 TEST RESULTS
Please refer to the APPENDIX G.
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9 OUTPUT POWER TEST

9.1 APPLIED PROCEDURES /LIMIT
FCC Partl15 (15.247), Subpart C

Section Test Item Limit Frequency Range Result
(MHz)
15.247(b)(1) Peak Output Power | 0.125Watt or 21dBm 2400-2483.5 PASS

9.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below,
b. Spectrum Setting: RBW= 3MHz, VBW= 3MHz, Sweep time = Auto.

9.3 TEST SETUP

SIGMNAL
ANALYZER

EUT

9.4 EUT OPERATION CONDITIONS

The EUT was programmed to be in continuously transmitting mode.

9.5 TEST RESULTS
Please refer to the APPENDIX H.
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10 ANTENNA CONDUCTED SPURIOUS EMISSION
10.1 APPLIED PROCEDURES / LIMIT

In any 100 kHz bandwidth outside the frequency band in which the spread spectrum or digitally modulated
device is operating, the RF power that is produced shall be at least 20 dB below that in the 100 kHz
bandwidth within the band that contains the highest level of the desired power, based

on either an RF conducted or a radiated measurement, provided that the transmitter demonstrates
compliance with the peak conducted power limits.

10.2 TEST PROCEDURE

a. The EUT was directly connected to the spectrum analyzer and antenna output port as show in the block
diagram below,

b. Spectrum Setting: RBW= 100KHz, VBW=100KHz, Sweep time = Auto.

c. Offset=antenna gain+ cable loss

10.3 TEST SETUP

SIGNAL
ANALYZER

EUT

10.4 EUT OPERATION CONDITIONS
The EUT was programmed to be in continuously transmitting mode.

10.5 TEST RESULTS
Please refer to the APPENDIX I.
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11 LIST OF MEASURING EQUIPMENTS
AC Power Line Conducted Emissions
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
TWO-LINE
1 V-NETWORK R&S ENV216 101051 2023/7/21 | 2024/7/20
2 Test Cable EMCI EMCRGI42S-SMf 545609 2023/7/19 | 2024/7/18
-SM-5000
3 EMI Test R&S ESR3 103133 2023/6/29 | 2024/6/28
Receiver
Measurement EZ_EMC (Ver.
4 Software Farad NB-03A1-01) N/A N/A N/A
Radiated Emissions
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 Log-Bicon Schwarzbeck | VULB 9168 01577 2023/7/6 | 2024/7/5
Antenna
2 Attenuator EMCI EMCI-N-6-05 AT-NO575 2023/7/6 20241715
3 Pre-Amplifier EMCI EMC001330 980908 2023/7/12 | 2024/7/11
4 | TestCable EMCI EMClggb%M'SM' 230539 2023/7/14 | 2024/7/13
5 Test Cable EMCI EMClggb%M'SM' 230542 2023/7/14 | 2024/7/13
6 Test Cable EMCI EMClggbsoM'SN' 230543 2023/7/14 | 2024/7/13
7 | FEXASignal Keysight N9O10A MY52220090 | 2023/8/11 | 2024/8/10
Analyzer
8 Loop Ant. EMCI LPAGOO 296 2023/10/31 | 2024/10/30
9 Pre-Amplifier EMCI EMC001340 980969 2023/7/18 | 2024/7/17
10 Test Cable EMCI EMClg‘(‘)'OSOM'SM' 230539 2023/7/14 | 2024/7/13
1 Test Cable EMCI EMClgg'OSOM'SM' 230542 2023/7/14 | 2024/7/13
12 Test Cable EMCI EMClggE)%M'SN' 230543 2023/7/14 | 2024/7/13
13 | EXASignal Keysight N9010A MY52220990 | 2023/8/11 | 2024/8/10
Analyzer
14 | Horn Antenna RFSPIN DRH18-E KV2DO1A18ES | 2023/6/30 | 2024/6/29
15 Pre-Amplifier EMCI EMC118A45SE 980960 2023/7/18 | 2024/7/17
16 Test Cable EMCI EMClg‘(‘)'OSOM'SM' 230539 2023/7/14 | 2024/7/13
17 Test Cable EMCI EMClg‘é'OSOM'SM' 230542 2023/7/14 | 2024/7/13
18 Test Cable EMCI EMClggE)%M'SN' 230543 2023/7/14 | 2024/7/13
19 | EXASignal Keysight N9010A MY52220990 | 2023/8/11 | 2024/8/10
Analyzer
Measurement EZ _EMC (Ver.
20 Software Farad NB-03A1-01) N/A N/A N/A
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Number of Hopping Frequency
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1| A Signal Keysight N9O010A MY52220090 | 2023/8/11 | 2024/8/10
nalyzer
Average Time of Occupancy
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 | EXASignal Keysight N9O010A MY52220090 | 2023/8/11 | 2024/8/10
Analyzer
Hopping Channel Separation
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 | EXASignal Keysight N9O10A MY52220090 | 2023/8/11 | 2024/8/10
Analyzer
Bandwidth
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 | EXASignal Keysight N9O10A MY52220090 | 2023/8/11 | 2024/8/10
Analyzer
Output Power
Kind of . Calibrated Calibrated
Iltem Equipment Manufacturer Type No. Serial No. Date Until
1 EXA Signal Keysight N9010A MY52220990 | 2023/8/11 | 2024/8/10
Analyzer
Antenna conducted Spurious Emission
Kind of . Calibrated Calibrated
Item Equipment Manufacturer Type No. Serial No. Date Until
1 EXA Signal Keysight N9O010A MY52220990 | 2023/8/11 | 2024/8/10
Analyzer
Remark: “N/A” denotes no model name, no serial no. or no calibration specified.
All calibration period of equipment list is one year.
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12 EUT TEST PHOTO

Please refer to APPENDIX-TP-2403X002-1

13 EUT PHOTOS

Please refer to APPENDIX-EP-2403X002-1/ EP-2403X002-2
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Test Mode Normal Tested Date 2024/4/18
Test Frequency |- Phase Line
dBu
80
CISPR 32 Clasz B Conducted AMNIOF)
70 CISPR 32 Clazz E Conducted AMN[AYGE]
60 \ I
50 \ I
40
3 5 i
1 X KI|& 9 1
W A
=
30 12
A
4
2 B g
20 ¥ X »
% 10
A
10
0.0
0.150 30,000 MH=z
Freq. Reading | Factor | Measurement | Limit | Over
No. | Mk Detector Comment
{MHz) {dBuV) {dB) {dBuV) jdBuv) | (dB)
1 0215250 21.40 9.65 31.05 63.00 |[-31.95 ap
2 0215250 950 9.65 19.15 53.00 |-33.85( AVG
3 0.431250 24 80 9.64 3444 57.23 |-2279 apP
4 0.4312350 11.20 9.564 20.84 47.23 |-26.39] AVG
5 * 0.647250 26.00 9.65 3565 56.00 |-20.35 ap
6 0.647250 940 9.65 19.05 45.00 [-26.95] AVG
T 0861000 2590 9.66 35.56 56.00 |-20.44 apP
8 0.861000 8.90 9.66 18.56 45.00 |[-27.44| AVG
9 1.509000 2230 9.69 31.99 56.00 [-24.01 ap
10 1.509000 480 9.69 14.49 45.00 [-31.51] AVG
11 13.643250 22 60 9.88 3248 60.00 |-27.52 apP
12 13.643250 16.60 9.88 26.48 50.00 |[-23.52| AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data  x: Over limit  !: Over margin
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Test Mode Normal Tested Date 2024/4/18
Test Frequency |- Phase Neutral
dBuy
a0
CISPR 32 Clazz B Conducted AMNIOP]
70 CISPR 32 Clas: B Conducted AMN[AYG]
60 \ I
h \ I
40 ARE
3
. ¥ Rox 3
30 =
2 4 6 8
20 Y 10
= AIRRECIRE SR
X
10
0.0
0.150 30000 MHz
Freq. Reading | Factor | Measurement | Limit | Ower
No. | Mk Detector Comment
{MHz) {dBuV) {dB) {dBuV) [dBuv) | (dB)
1 0.215250 20.70 054 30.34 B3.00 |-32.65| QP
2 0.215250 10.00 o654 19.54 53.00 |-33.38| AVG
3 0.431250 2410 0654 33.74 57.23 |-2349| ap
4 0.431250 9.00 o654 18.64 47.23 |-28.59| AVG
5| * | 0.847250 25.40 885 35.05 s6.00 |-20085| QP
= 0.647250 9.00 865 18.65 46.00 |-27.35| AVG
7 0.861000 25.40 965 35.05 s6.00 |-20095| QP
8 0.861000 9.00 965 18.65 46.00 |-27.35| AVG
g 1.077000 23.30 966 3296 5600 |-23.04| QP
10 1.077000 7.60 066 17.26 46.00 |-28.74| AVG
11 1.506750 21.80 068 31.48 s6.00 |-24.52| ap
12 1.506750 5.00 o658 1468 46.00 [-31.32| AVG
REMARKS:
(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) *: Maximum data  x: Over limit  !: Over margin
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APPENDIX B RADIATED EMISSIONS - 30 MHZ TO 1 GHZ

x: Over limit

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

(3) *: Maximum data I: Over margin

Test Mode BT(1Mbps) Test Date 2024/4/12
Test Frequency - Polarization Vertical
Temp 23°C Hum. 64%
B0 dBum
70
60
50 .
A0 ;..—l
I )( § E ﬁ
an i
20
o
oo
FO00 12700 IHO0 FI0 M0 5500 61200 0900 &G0 100000 MHz
Reading Comsct Measure- i
Mo. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuVf dB dBuVim dBulim dB Detector  Comment
1 * 300000 5285  -14.08 3879 4000 -1.21  peak
2 948500 4513 -1740 2773 4350 -1577 peak
3 151.2500 47.08 -12.00 3508 4350 542 peak
4 184.2300 47.04  -14.12 3282 4350 -1058 peak
5 2501900 45686 1331 32.35 4500 -1365 peak
6 4752300 3821 -7.22 30,99 4600 -1501 peak
REMARKS:
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Test Mode BT(1Mbps) Test Date 2024/4/12
Test Frequency - Polarization Horizontal
Temp 23°C Hum. 64%
200 dBum
0
&0
50 =
o —1
|§ z & 5 5
i X
a0
20
o
0.
0000 1FF.00 22400 IO MB00 5500 B1200 70900  E06.00 100000 MHz
Reading Comect Measure- )
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBu'f dB dBuvim dBuVifm dB Detector  Comment
1 * 968300 5254 -17.16 3538 4350 -B.12  peak
2 148.3100 4483 1207 3286 4350 -1064 peak
3 2123600 4910  -1553 3357 4350 983  peak
4 2501800 5053 -13.34 37.22  48.00 -B78 peak
5 2792900 4464  -12.09 3255  46.00 -1345 peak
6 493 6600 3938 -6.95 3243  48.00 -1357 peak
REMARKS:

(3) *: Maximum data

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
x: Over limit

I: Over margin
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APPENDIX C RADIATED EMISSIONS - ABOVE 1 GHZ
Test Mode BT(1Mbps) Test Date 2024/4/12
Test Frequency 2402MHz Polarization Horizontal
Temp 23°C Hum. 64%
1200 dBum
T

T

an

20

i

50 1 i
z
x

|
[FPIORN AU AN I SO

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) X and * represent fundamental frequency and with no limit.

0.0
ZI0Z 000 FIZ2 00 Z342.00 362100 2382 0 A2 100 A2 244210 462 10 ZH02.00 MHz
Reading Commect Measure-
Mo. Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuVf dB dBu\im dBulim dB Detector  Comment

1 2387400 4259 357 4616 7400 -2784 peak

2 2387.400 31.80 357 35.37 5400 -1883 AVG

3 X 2402.000 97 .97 360 101.57 7400 2757 peak

4 * 2402000 9514 360 0B.74 5400 4474 AVG

=] 2485200  41.38 3TT 4515 74.00 -2385 peak

6 2485200 30.38 ITFT 34.15 5400 -1985 AVG
REMARKS:
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Test Mode BT(1Mbps) Test Date 2024/4/12
Test Frequency 2480MHz Polarization Horizontal
Temp 23°C Hum. 64%
1200 dBudm
o
100

m

o

20

a0 1 !

e PP Fs Srrusmewe] sreTowees Rper e

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
(3) X and * represent fundamental frequency and with no limit.

0.0
ZIROLMON 2400, 100 2420100 244010 460100 4800 2500, 2010 Pl IR ZhA0.m MHz
Reading Comect Measure-
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBu\/ dB dBu\im dBulim dB Detector  Comment

1 2389.800 4417 358 47.75 7400 -2625 peak

2 2389.800 30.33 358 33.91 5400 -2009 AVG

3 X 2480200 98.93 375 10263 7400 2868 peak

4 * 2480200 97.36 375 10111 5400 4711 AVG

5 2483600  47.31 376 51.07 7400 -2293 peak

& 2483 600 34 80 376 33.56 5400 -1544 AVG
REMARKS:
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Test Mode BT(3Mbps) Test Date 2024/4/12
Test Frequency 2402MHz Polarization Horizontal
Temp 23°C Hum. 64%
12000 dBuNm
Lali
1om

m
1]
Lo 1 5
4an ?

x X

an

20

0.n
ZI0Z 000 FFE2 0 234200 236200 2382 100 240200 2422 0 2442 100 2462 00 202 00 MHz

Reading Comect Measure- o )
Mo, Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBul/ dB dBulim dBuhim dB Detector  Comment
1 2363.600 4280 3.53 46.33 74.00 -2767 peak
2 2363.600 3215 353 3588 5400 -1832 AVG
3 X 2402.200 9916 3.60 102.76 74.00 28.76 peak
4 * 2402.200 9838 360 101.98 54.00 4798 AVG
> 2496.000 4223 378 46.01 74.00 -2799 peak

& 2496.000 30.35 378 3413 54.00 -19.87 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.

(3) X and * represent fundamental frequency and with no limit.
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Test Mode BT(3Mbps) Test Date 2024/4/12
Test Frequency 2480MHz Polarization Horizontal
Temp 23°C Hum. 64%
1200 dBum
T
100

T

P06 SV AV o |55 SO S SO IO AUV

40 o

an
20

o.n
2380000 2400, 00 242000 2440, 00 2460, 00 248000 25000, D0 25210, 00 25400, 2580000 MHz

Reading Comsct Measure- )
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBuV dB dBu\im dBulim dB Detector  Comment
1 2339.600 4265 358 46.26 74.00 -27.74 peak
2 2389600 3057 358 3415 5400 1985 AVG
3 X 2480.000 9942 375 103.17 74.00 2917 peak
4 * 2480.000 96 46 375 100.21 54.00 4821 AVG
5 2490.200 4373 376 47.49 7400 -2651 peak
il 2490.200 35.50 376 39.26 3400 1474 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.

(2) Margin Level = Measurement Value - Limit Value.

(3) X and * represent fundamental frequency and with no limit.
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Test Mode BT(1Mbps) Test Date 2024/4/12
Test Frequency 2402MHz Polarization Vertical
Temp 23°C Hum. 64%
12000 dBEuVA/m
110
i
30
oo
n
=1
an
0 X
1
an b
)
1]
nn
1000 2550 0 &100.00 BESD. 00 11200.00 13RO 00 1 5300.00 1E3510.00 2140000 2ERDN. 0 MHz
Reading Correct Measure- o )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuV dB dBulim dBu\Vm dB Detector  Comment

1 4804.000 4042 0.20 4022 74.00 -3378 peak
2 * 4B04.000 3268 -0.20 3248 5400 -2152 AVG

REMARKS:

(3) *: Maximum data

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

x: Over limit  I: Over margin
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Test Mode BT(1Mbps) Test Date 2024/4/12
Test Frequency 2402MHz Polarization Horizontal
Temp 23°C Hum. 64%

1200 dEuv/m
11n
L LI
=11
oo
N
=1
an
« X

i
an ¥
Al
1]
nn

100000 2550, 0 E100. 00 BESD. 0D 11200.00 1L DD 16200.00 1E250.00 2140000 PERDDN. D0 MH2
Reading Comect Measure- )
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuv dB dBuvim dBuvim dB Detector  Comment

1 4804.000  39.89 -0.20 3969 7400 -3431 peak
2 * 4804.000 31.50 -0.20 31.30 5400 -2270 AVG

REMARKS:

(3) *: Maximum data

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
x: Over limit

I: Over margin
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Test Mode BT(1Mbps) Test Date 2024/4/12
Test Frequency 2441MHz Polarization Vertical
Temp 23°C Hum. 64%

1200 dEvV/m

11n

E 5 & 8 E ¥ B B
Wi

nn
100 000 ZR50, E100.00 BESD. 0D 1120000 1378000 16300000  1£350.00  21400.00 JERDD. 0 MHz

Reading Comect Measure- )
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBu'f dB dBuvim dBuVifm dB Detector  Comment
1 4880.000 3938 -0.03 39.35 7400 -34865 peak
2 * 4B50.000 2710 -0.03 27.07 5400 -26893 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

(3) *: Maximum data  x: Over limit  !: Over margin

Project No.: 2403X002 Page 39 of 60 Report Version: RO0



E

eLaB Report No.: eLAB-FCC-1-2403X002
Test Mode BT(1Mbps) Test Date 2024/4/12
Test Frequency 2441MHz Polarization Horizontal
Temp 23°C Hum. 64%
1200 dEuV/m
110
mn
S0
om
K|
=1}
fall }
0 X
an 2
ks
Al
11]
nn
100000 2550, 0 E100.00 BES0. 00D 11200.00 127e0 00 1630000 1£350.00 2140000 26500.00 MHz
Reading Comsct Measure- )
No. Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBu\/ dB dBu\im dBulim dB Detector  Comment
1 4880.000 3977 -0.03 3974 7400 -3426 peak
2 * 4B80.000  26.98 -0.03 JEES 5400 -2705 AVG
REMARKS:

(3) *: Maximum data

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
x: Over limit

I: Over margin

Project No.: 2403X002

Page 40 of 60

Report Version: RO0




E

eLaB Report No.: eLAB-FCC-1-2403X002

Test Mode BT(1Mbps) Test Date 2024/4/12
Test Frequency 2480MHz Polarization Vertical
Temp 23°C Hum. 64%
1200 dEuV/m
110
mn
S0
om
K|
=1}
fall }
® 3
an 2
n
Al
11]
nn
100000 2550, 0 E100.00 BESO. 0D 1120000 13750000 1630000  1£350.00  21400.00 PERDD. 0 MH=z
Reading Comect Measure- o i
Mo, Mk. Freq.  Level Factor ment Limit  Margin
MHz dBuVf dB dBu\im dBulim dB Detector  Comment

1 4950.000  39.07 0.14 3921 7400 -3479 peak
2+ 48850.000 2747 0.14 2731 5400 -2689 AVG

REMARKS:

(3) *: Maximum data

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
x: Over limit

I: Over margin
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Test Mode BT(1Mbps) Test Date 2024/4/12
Test Frequency 2480MHz Polarization Horizontal
Temp 23°C Hum. 64%
1200 dBuVYm
11n
1
3o
oo
F||
211
an
40 A
an 2
-
Al
1]
nn
1000000 2550, 00 E100.00 BES0. 0D 11200.00 12/0L 00 190000 135000 2140000 2ERDN. 00 MHz
Reading Comect Measure- o )
No. Mk.  Freg.  Leweal Factor ment Limit ~ Margin
MHz dBuV dB dBuVim dBulim dB Detector  Comment
1 4960.000  39.75 0.14 3989 7400 -3411  peak
2 * 4060.000  27.34 0.14 2748 5400 -2652 AVG
REMARKS:

(3) *: Maximum data

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
x: Over limit

I: Over margin
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Test Mode BT(3Mbps) Test Date 2024/4/12
Test Frequency 2402MHz Polarization Vertical
Temp 23°C Hum. 64%
SE.9  dBuN/m
T
&7
aF
47
1
X
Er
2
ey "
7
7
-3
-12
-23
-2
10000000 355000 610000 G65000 120000 1375000 1630000 1835000 2140000 ZE500.00 MHz
Reading Comect Measure- o i
No. Mk. Freg.  Level Factor  ment Limit  Margin
MHz dBu\/ dB dBulim dBulim dB Detector  Comment
1 4804.000  40.35 -0.20 4015 7400 -3385 peak
2 * 4B04.000 2850 -0.20 2830 5400 -2570 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

(3) *: Maximum data  x: Over limit  !: Over margin
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Test Mode BT(3Mbps) Test Date 2024/4/12
Test Frequency 2402MHz Polarization Horizontal
Temp 23°C Hum. 64%
869 dBuk/m
W
iry
ar
47
1
aw z
27 "
7
7
-3
-13
-23
-3
1000000 3550, 00 B0, BREI0, D0 Mo A3FE000 V630000 VEES0.00  F1 400000 ZEHO0.MD MHz

Commect Measure-

Mo. Mk.  Freq. Factor ment Limit ~ Margin
MHz dB dBuvim dBuvim dB Detector  Comment
1 4804.000 -0.20 39.91 74.00 -34.09 peak
2 * 4B04.000 -0.20 30.25 5400 -2375 AVG

REMARKS:

(3) *: Maximum data

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
x: Over limit

I: Over margin
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Test Mode BT(3Mbps) Test Date 2024/4/12
Test Frequency 2441MHz Polarization Vertical
Temp 23°C Hum. 64%
BE9  dBuv/m
Tr
&7
ar
47
1
ar ®
2
27 *
r
7
-3
-13
-3
-131
10000000 5000 610000 GE5000 120000 1375000 1630000 1836000 2140000 ZE500.00 MH:2

Reading <Comect Measure- )
Mo. Mk. Freq.  Level Factor ment Limit ~ Margin

MHz dBuV dB dBuVim dBuvim dB Detector  Comment
1 4880.000 38.32 -0.03 3929 7400 -3471 peak
2 * 4B80.000 2722 -0.03 2718 5400 -2681 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

(3) *: Maximum data  x: Over limit  !: Over margin
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Test Mode BT(3Mbps) Test Date 2024/4/12
Test Frequency 2441MHz Polarization Horizontal
Temp 23°C Hum. 64%
B9 dBuv/m
Tr
&7
a¥
47
1
ar ®
2
27 ®
r
7
-3
-12
-3
-3
10000000 %5000 610000 BS000 1120000 13/5000 1630000 18860000 210000 ZES00.00 MH:

Reading Comect Measure-
Mo. Mk. Freq.  Level Factor ment Limit

Margin

MHz dBu'f dB dBuvim dBuVifm dB Detector  Comment
1 4880.000 3935 -0.03 39.32 7400 -3468 peak
2 * 4RB80.000 2722 -0.03 27.18 5400 -2681 AVG

REMARKS:

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.

(3) *: Maximum data  x: Over limit  !: Over margin
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Test Mode BT(3Mbps) Test Date 2024/4/12
Test Frequency 2480MHz Polarization Vertical
Temp 23°C Hum. 64%
869 dBuM/m
T
&7
a7
47
ar *
2
27 x
7
7
-3
13
-23
Bex |
1000000 35000 G10000  BE60.00 1120000 1375000 1630000 18950000 2140000 ZE500.00 MH:
Reading Commect Measure- o )
Mo. Mk. Freq.  Lewel Factor ment Limit ~ Margin
MHz dBuv dB dBu\im dBuVim dB Detector  Comment
1 4960.000  39.87 0.14 4001 74.00 -33.99 peak
2 * 4860.000  27.30 0.14 2744 5400 -26.56 AVG
REMARKS:

(3) *: Maximum data

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
x: Over limit

I: Over margin
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Test Mode BT(3Mbps) Test Date 2024/4/12
Test Frequency 2480MHz Polarization Horizontal
Temp 23°C Hum. 64%
SE.9  dBuN/m
T
&7
a7
47
a *
2
27 ®
w
7
-3
-13
=23
Bl |
1000000 355000 610000 B60.00 1120000 1375000 1630000 18350000 1400000 ZE500.00 MH:
Reading Comect Measure- o )
Mo, Mk. Freq.  Level Factor ment Limit ~ Margin
MHz dBuvf dB dBuvim dBuvim dB Detector  Comment
1 4960.000  39.92 0.14 4006 7400 -33.94 peak
2+ 4880.000 27.30 0.14 2744 5400 -2656 AVG

REMARKS:

(3) *: Maximum data

(1) Measurement Value = Reading Level + Correct Factor.
(2) Margin Level = Measurement Value - Limit Value.
x: Over limit

I: Over margin
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APPENDIXD NUMBER OF HOPPING CHANNEL

Test Mode |1/3Mbps

Test Mode Number of Hopping Channel = Limit Test Result
1 Mbps 79 15 Pass
3 Mbps 79 15 Pass

Frequency
Ref Offset 11 dB Ref Offset 11 dB
Ref 20.00 dBm 9 Ref 20.00 dBm

Stop 2.48350 GHz| Start 2.40000 GHz Stop 2.48350 GHz|
#VBW 100 kHz Sweep 10.13 ms (1001 pts) #Res BW 100 kHz #VBW 100 kHz Sweep 10.13 ms (1001 pts)

X MK WODE TRC. SCL X Y FUNCTION | FUNCTION WioTH FUNCTION VALUE
Rl N |1 fF] 24019650 GHz| gl N |1 f|  2.4019650 GHa| dBm

N T 2.479965 0 GHz =l N T 2.479 8000 GHz 4,89 dBm

3 | I

oo
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APPENDIXE AVERAGE TIME OF OCCUPANCY

Test Mode |1Mbps

Data Packet Fr?&%ezr;cy Pulse(r?]:)ratlon Dweéls;l'lme L|(rg;ts Test Result
DH5 2402 2.9000 0.3093 0.4000 Pass
DH3 2402 1.6400 0.2624 0.4000 Pass
DH1 2402 0.3800 0.1216 0.4000 Pass
DH5 2441 2.8800 0.3072 0.4000 Pass
DH3 2441 1.6400 0.2624 0.4000 Pass
DH1 2441 0.3800 0.1216 0.4000 Pass
DH5 2480 2.9000 0.3093 0.4000 Pass
DH3 2480 1.6400 0.2624 0.4000 Pass
DH1 2480 0.3825 0.1224 0.4000 Pass

2402MHz-DH1 2402MHz-DH3

2402MHz-DH5

2402600020 Gha|
e —
‘StartFreq|
2412000000 G|
e —

StapFrog
2402000000 otz

lx-n!\;‘..u‘}l bk [:I".‘mnh-‘M--qw,‘rhH,‘.wlA~v.‘u‘|+.~'hA'lp-‘.lnll'r Lt i
an

Freqoffse
04|

#VEW 1.0 MH2

2441MHz-DH1

W L L b anpbibteie syl byl

00000 GHz

2| Conter 2.441000000 GHz
#VEW 1.0 MH2 Swee ts)| s BIW 1.0 MHz SVEW 1.0 WHz

2480MHz-DH1

#VBVE 1.0 MHz

2480MHz-DH5

il et

2| Cont o
FVEW 1.0 MHZ e ts)| o5 iz FVEW 1.0 MHZ

FVEV 1.0 Mz
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| Test Mode |3Mbps
Data Packet Fr?&llj_lezr;cy Dur:tlijtl)iims) Dwell Time(s) Limits(s) Test Result

3DH5 2402 2.9000 0.3093 0.4000 Pass
3DH3 2402 1.6400 0.2624 0.4000 Pass
3DH1 2402 0.3901 0.1248 0.4000 Pass
3DH5 2441 2.9000 0.3093 0.4000 Pass
3DH3 2441 1.6400 0.2624 0.4000 Pass
3DH1 2441 0.3927 0.1257 0.4000 Pass
3DH5 2480 2.8800 0.3072 0.4000 Pass
3DH3 2480 1.6400 0.2624 0.4000 Pass
3DH1 2480 0.3927 0.1257 0.4000 Pass

2402MHz-DH1

2402MHz-DH5

e

Conter 2.402000000 GHz

Res BW 1.0 MHz FVEW 1.0 MHZ

Y

2402MHz-DH3

rn

auaTune | [

CenterFreq
2441000020 Gh

it
i
d gyl

000 GHz
#VBVE 1.0 MHz

Auto Tune,

centerFreq
2441000008 Gzl

fr-ﬂ-w1??}»‘-‘4;’-‘,;']%»««‘& gy

(Center 2459000000 GHz

Res BW 1.0 MHz #VEW 1.0 MHz

Auto Tune)
—

CenterFreq
2490000000 G

I—
StariFreq

| flige cF stop)
J EC T "

Span 0 Az
s (1001 pis)

Sweep 2533 m:

g gl b

SVEW 1.0 WHz

Auto Tune|
|
Center Freq|
2400000 GHa|
|

‘StartFreq|
248020000 GHz]

StapFrog
2490000000 otz

il

Cantar 2480000
Res BW 1.0 Mkz

000 GHz
#VBVE 1.0 MHz

Auto Tune,

centerFreq
2480000008 Gzl

—
StartFreq|
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Report No.: eLAB-FCC-1-2403X002

APPENDIX F HOPPING CHANNEL SEPARATION MEASUREMENT
| Test Mode |Hopping on _1Mbps |
Frequency Channel Separation 2/3 of 20dB Bandwidth
(MH2) (MH2) (MH2) Test Result
2402 1.093 0.676 Pass
2441 0.915 0.679 Pass
2480 0.960 0.674 Pass

2402 MHz

2441 MHz

2480 MHz

VB 100 kHz

VB 100 kHz

FVBW 100 kHz
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eLAB Report No.: eLAB-FCC-1-2403X002
| Test Mode |H0pping on _3Mbps
Frequency Channel Separation 2/3 of 20dB Bandwidth
(MH2) (MH2) (MH2) Test Result
2402 0.998 0.909 Pass
2441 1.003 0.902 Pass
2480 0.990 0.902 Pass

2402 MHz

VBW 100 kHz

VBW 100 kHz

2441 MHz

2480 MHz

VB 100 kHE
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eLAB Report No.: eLAB-FCC-1-2403X002
APPENDIX G BANDWIDTH
Test Mode |1Mbps
Frequency 20dB Bandwidth 99% Occupied BW
(MHz) (MHz) (MH2) Test Result
2402 1.014 0.900 Pass
2441 1.018 0.899 Pass
2480 1.011 0.900 Pass
2402 MHz 2441 MHz 2480 MHz

fidth
899.67 kHz
2424kHz % of OF
10U MHz  x

dth
899.20 kHz
-2.668 kHz
1.018 MHz

248100000 Gt

Occupied Bandwidth
900.48 kHz

rror 4.623 kHz

1.011 MHz

nnnnnnnn
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eLAB

Test Mode |3Mbps
Frequency 20dB Bandwidth 99% Occupied BW
(MH2) (MH2) (MH2) Test Result
2402 1.364 1.194 Pass
2441 1.353 1.195 Pass
2480 1.353 1.190 Pass
2402 MHz 2441 MHz 2480 MHz

441000000 Gt 2480000000 Gt

2402000000 01

Occupied Bandwidth
1.1899 MHz
eq Error LI19KHE % of OBW Pow
1353MHz  xdB
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APPENDIXH OUTPUT POWER
| TestMode [LMbps |[Tested Date  [2024/4/11
Conducted Conducted - -
Fr?&‘:_g;cy Power Power M?é(élr;qlg"t Ma>(<\./\|/_)|m|t Test Result
(dBm) (W)
2402 11.62 0.0145 21.00 0.1250 Pass
2441 10.34 0.0108 21.00 0.1250 Pass
2480 11.01 0.0126 21.00 0.1250 Pass
| TestMode [3Mbps [Tested Date  [2024/4/11
Conducted Conducted - -
Fr((al\(}tlj_'ezr;cy Power Power Mé(lgélr;:;mt Ma>(<\./\|/_)|m|t Test Result
(dBm) (W)
2402 11.23 0.0133 21.00 0.1250 Pass
2441 10.63 0.0116 21.00 0.1250 Pass
2480 11.06 0.0128 21.00 0.1250 Pass
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APPENDIX |  ANTENNA CON

DUCTED SPURIOUS EMISSION

|Test Mode

|1Mbps

2402 MHz  Lower

2480 MHz Upper |

B eysioht Spectrum Amabyr - Swept S

| e
. ]

Frequency g
Ref Offset 11 dB: Ref Offset 11 dB
Ref 20.00 dBm Ref 20.00 dBm
Auto Tui
Center Fre CenterF
2357000000 GH3 2523000000 GH:
StartFr
2473000000 GH:
Stop Fr
2573000000 GH:
Stop 2.40700 GHz| Stop 2.57300 GHz
#VBW 100 kHz Sweep 12.07 ms (1001 pts)) #VBW 100 kHz Sweep 12.07 ms (1001 pts)| CF Ste|
TRC SCL e — lais R WODE TRC. 0L ECTTOLE mlﬂmml
H-— T e —
2.400 0 GHz -50.19 dBm 2483 5 GHz 5037 dBm
— 7} % FreqOffs:
OH:
[= s & s
2402 MHz_ Hopping on mode (Lower) 2480 MHz_ Hopping on mode (Upper)
B Keysaght Spectrum Aneyzer - Swept SA =] & B et Spectrum Ansiass - Swest 54 e
AL : ESEIN 7 (IS A 5 AL R - T
Ref Offset 11 dB. Ref Offset 11 dB
Ref 20.00 dBm Ref 20.00 dBm
Auto Tune| Auto Tu
|
Center Freq| Center Fre

2357000000 GHz|

| ML 2623000000 GH:

StartFreq| StartF
2307000000 GHz| 2.473000000 GI
Stop Freq| StopF
2407000000 GHz| 2673000000 GI
Start 2.30700 GHz Stop 2.40700 GHz| Start 2.47300 GHz Stop 2.57300 GHz|
#Res BW 100 kHz #VBW 100 kHz Sweep 12.07 ms (1001 pts); [+ 4-100]( B#Res BW 100 kHz #VBW 100 kHz Sweep 12.07 ms (1001 pts) CF Ste
FUNCTION | FUNCTION FUNCTION VALE i ]
ll'!_m_ Auto
2
2 356 3 GH Freq Offset| Freq Offs
0 Hz o

Tgeums
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2402 MHz — 10th

FVEW 100 kHZ

Gantor Frog|
159

[Ty

FVEW 100 kHZ

Harmonics

Gantor Frog|
s

StartFreq
3000000000 Ghi|

FVEW 100 kHz

2441 MHz — 10th

SVBW 100 kHz

SVBW 100 kHz

Harmonics

Gantor Frog|
s

StartFreq
3000000000 Ghi|

1108
Re 20.00 dBm

VW 100 kHz

2480 MHz — 10th

ics

FVEW 100 kHZ

Gantor Frog|
159

FVEW 100 kHZ

Harmon

="

Gantor Frog|
s

StartFreq
3000000000 Ghi|

o8
Re 20.00 dBm

Stop 26,500 GH:
1.3 1 pi

FVEW 100 kHz
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Test Mode 3Mbps

2402 MHz_ Lower

2480 MHz_ Upper |

B Feyioht Specirum Aalyse - Swept S5
AL

Ref Offset 11 dB
Ref 20.00 dBm

Stop 2.40700 GHz|

#VBW 100 kHz Sweep 12.07 ms (1001 pts)

STATUS.

[ B Keysight Spectrum Anahze - Swept SA
TR i

Ref Offset 11 dB
Ref 20.00 dBm ~53
Auto Tul

1

CenterF;i
2523000000 GH:;

StartFri
2.473000000 GH;

StopFr
2573000000 GH:

Stop 2.57300 GHz,

#VBW 100 kHz Sweep 12.07 ms (1001 pts)|

STATUS

2480 MHz_ Hopping on mode (Upper)

B et Spectrum Anslaes - Swest 54
AL :

Ref Offset 11 dB.
Ref 20.00 dBm

Stop 2.40700 GHz|

Start 2.30700 GHz
Sweep 12.07 ms (1001 pts);

HRes BW 100 kHz

unuam

#VBW 100 kHz

=

zzz

~
@

RS om~ummmuns

= oo

it [N Keysight Spectrum Ansiyzes - Swept 54
AL Z Aich 6 24 fpr 11, 2024
Ref Offset 11 dB
Ref 20.00 dBm d
Auto Tu

Center Fre
2523000000 GH:

Stop 2.57300 GHz|

Start 2.47300 GHz
Sweep 12.07 ms (1001 pts) CF Ste|

HRes BW 100 kHz #VBW 100 kHz

= Tpems
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FVEW 100 kHZ

Gantor Frog|
159

2402 MHz — 10 Harmonics

Gantor Frog|
s

StartFreq
3000000000 Ghi|

FVEW 100 kHZ s

Stop 26,500 GH:
001

FVEW 100 kHz

2441 MHz - 10 Harmonics

SVBW 100 kHz

Gantor Frog|
s

StartFreq
3000000000 Ghi|

SVBW 100 kHz

15,000 GHz
B 100 kHz VW 100 kHz

2480 MHz — 10 Harmonics

FVEW 100 kHZ

e
.

Gantor Frog|
s

StartFreq
3000000000 Ghi|

FVEW 100 kHZ

1108
Re 20.00 dBm

FVEW 100 kHz

End of Test Report

Project No.: 2403X002

Page 60 of 60

Report Version: R0O0




